



## 分析报告单

品名: 二氧化锆  
批号: 20130914  
级别: 分析纯  
检验依据: Q/GHKJ 212-2011  
分子式:  $ZrO_2$   
分子量: 123.22  
检验日期: 2013-09-14

检 验 项 目	分析纯	化学纯	检验结果
含量( $ZrO_2$ )	$\geq 99.0\%$	$\geq 99.0\%$	99.9%
灼烧失量	$\leq 1.0\%$	$\leq 1.0\%$	$< 1.0\%$
氧化镁(MgO)	$\leq 0.05\%$	$\leq 0.05\%$	$< 0.05\%$
氧化铝( $Al_2O_3$ )	合格	合格	合格
二氧化硅( $SiO_2$ )	$\leq 0.01\%$	$\leq 0.05\%$	$< 0.01\%$
氧化钙(CaO)	$\leq 0.05\%$	$\leq 0.05\%$	$< 0.05\%$
二氧化钛(以Ti计)	$\leq 0.003\%$	$\leq 0.006\%$	$< 0.003\%$
氧化铁(以Fe计)	$\leq 0.0035\%$	$\leq 0.007\%$	$< 0.0035\%$

备注:

签发人: 张志斌

复核人: 黄 美

检验人: 吴飞燕